
   

Redexim Rink 1205SP Page 01 Code 2107
 
 
 
 

 
 
 



   

Redexim Rink 1205SP Page 01 Code 2107
ITEM PART NUMBER DESCRIPTION REMARKS

1 RGS 16112 Clamping device
2 RGS 16216 Transport roller front
3 RGS 16214 Transport roller rear
4 RGS 16217 Shaft for brush roller

5 RGS 16161 
Torque support for conveyor belt drive 
system 

 

6 RGS 16157 
Torque support for brush roller drive 
system 

 

7 RGS 16160 Connecting sleeve
8 RGS 16115 Holder for brush roller
9 RGS 19000 Clamp rail front 
10 RGS 19001 Clamp rail aside 
11 RGS 10709 Rubber stripper front
12 RGS 10708 Rubber stripper aside
13 RGS 10698 Conveyor belt 
14 RGS 10356 Spreading roller unit
15 RGS 10699 Hopper 
16 RGS 11001 Flange bearing dia. 30 mm
17 RGS 10335 Regulator 12 l 
18 RGS 10492 Conveyor belt gear
19 RGS 10705 Hydraulic motor for transport roller
20 RGS 10656 Hydraulic motor for brush roller
21 RGS 10673 Hydraulic hose NW 10x280
22 RGS 10675 Hydraulic hose NW 10x1200
23 RGS 10674 Hydraulic hose NW 10x750
24 RGS 10667 Hydraulic hose NW 10x1400
25 RGS 10444 Hydraulic tube 12x1
26 RGS 10348 Holder for hydraulic hose
27 884.080.200 Key 8x7x20 
28 884.060.250 Key 6x6x25 
29 RGS 10605 Clamping Sleeve 8x30  

30 818.080.080 Set screw M 8x6  

31 802.101.000 Bolt M10x100  

32 870.030.160 Circlip 30x1.5  

    

    

    

    

    
 

      
 
  



   

Redexim        Rink 1205SP      Page 02       Code 2107
 
 
 

 

 

 

71

98

76

94

89

56

58

74 85

75 85

13

84 96 85

38

40

74

85

14

52 K

67

63

1

15

78

85

73 99 88

79 90

49P

3

53S

759988

6

78

72

22

76566

10

38

52G

25 61

49 B

12

30

38

40

75 85

739988

4

2 49

A

7789

54

709587

2561

74

85

68

60

55

57



   

Redexim        Rink 1205SP      Page 02       Code 2107
 
 
 

 

 
 
 
 
 
 
 



   

Redexim        Rink 1205SP      Page 02       Code 2107
 
 
 

 

 



   

Redexim        Rink 1205SP      Page 02       Code 2107
 
 
 

 

 
 

 

71 98

48

59

35

23

4544

64

83

8

4239

40

26

59

97 86

65

92

2751

66

91

80

97

86
62

24 50 44

69 97



   

Redexim        Rink 1205SP     Page 02       Code 2107
ITEM PART NO DESCRIPTION REMARKS QUA

1 RGS 16900 Frame 1
2 RGS 16910 Control box 1
3 RGS 16914 Front fork 1
4 RGS 16917 Brake lever 1
5 RGS 16077 Oil tank 1
6 RGS 16916 Handlebar 1
7 RGS 16929 Axle 1
8 RGS 17154 Drive shaft 2
9 RGS 16930 Cap for hydraulic tank 1
10 RGS 16933 Lever 1
11 RGS 16059 Nut 1
12 RGS 16907 Left Support 1
13 RGS 16907 right Support mirrored 1
14 RGS 16906 Cover 1
15 RGS 17191 Cover 1
16 RGS 15338 Spacer 2
17 RGS 10684 Motor 18 PS 1
18 RGS 5000 Pump 1
19 RGS 10841 Oil filter 1
20 RGS 10840 Filling and ventilation filter 1
21 RGS 10842 Oil level indicator 1
22 RGS 17182 Brake lever 1
23 RGS 10446 Hydraulic motor 2
24 RGS 10511 Gearbox 2
25 742.250.290 Bearing 2
26 RGS 10447 Bearing 2
27 RGS 5005 Shut-off Valve 1
28 RGS 5003 Control valve 1
29 RGS 10668 Valve 1
30 RGS 10005 Regulator 50L 1
31 RGS 5004 Flange 4
32 RGS 5008 Connector 2
33 RGS 5009 T- Connector 1
34 RGS 10662 Connector 7
35 RGS 10040 Straight nipple 3
36 RGS 10874 L-connector 1
37 RGS 10660 Connector 7
38 RGS 10028 Nipple 3
39 543.170.120 Nipple 5
40 544.180.400 L-connector 11
41 RGS 10661 L-connector 1
42 544.124.126 T-connector 5
43 RGS 16936 90° Connection 1
44 RGS 10652 Connector 2
45 RGS 10875 T-connector 1
46 RGS 5002 Hydraulic hose 20x500 2
47 RGS 10673 Hydraulic hose 10x280 3
48 RGS 10671 Hydraulic hose 10x750 5
49 RGS 10827 Hydraulic hose 10x1550 3
50 RGS 10651 Hydraulic hose 6x800 1
51 RGS 10650 Hydraulic hose 6x1500 1
52 RGS 5001 Cable 2
53 RGS 5010 Cable 1
54 RGS 10686 Cable 1
55 RGS 10558 Cable sleeve 5mm 1
56 RGS 10490 Cable clamp 3
57 RGS 11021 Connection 1
58 RGS 10525 Wheel complete 1
59 511.600.325 Wheel complete 24x13.00-12 2
60 880.080.102 Grease nipple M8 90 degree 1
61 880.060.100 Grease nipple M6 2



   

Redexim        Rink 1205SP     Page 02       Code 2107
ITEM PART NO DESCRIPTION REMARKS QUA

62 880.060.102 Grease nipple M6 90 degree 2
63 884.100.300 Key A10x8x30 1
64 884.080.320 Key A8x7x35 2
65 RGS 10678 Bolt 12
66 RGS 5101 Wheel nut 12
67 RGS 10440 Bush 2
68 RGS 16934 Hose for handle 1
69 804.120.350 Bolt M12x35 4
70 804.100.350 Bolt M10x35 2
71 804.100.250 Bolt M10x25 10
72 804.100.160 Bolt M10x16 1
73 804.080.400 Bolt M8x40 10
74 804.080.300 Bolt M8x30 10
75 804.080.200 Bolt M8x20 4
76 804.060.350 Bolt M6x35 2
77 804.060.160 Bolt M6x16 17
78 804.060.100 Bolt M6x10 4
79 804.050.120 Bolt M5x12 4
80 802.120.500 Bolt M12x50 4
81 802.101.000 Bolt M10x100 1
82 802.081.000 Bolt M8x100 2
83 802.080.750 Bolt M8x75 2
84 802.080.600 Bolt M8x60 6
85 830.080.080 Self-lock nut  M8 12
86 830.120.120 Self-lock nut  M12 4
87 830.100.100 Self-lock nut  M10 5
88 830.080.080 Self-lock nut  M8 11
89 830.060.060 Self-lock nut  M6 4
90 830.050.050 Self-lock nut  M5 1
91 RGS 15385 Washer 2
92 RGS 10445 Washer 40x50x1 6
93 RGS 10107 Washer 4
94 RGS 10194 Washer 4
95 RGS 10196 Washer 2
96 RGS 10550 Washer 17
97 RGS 10136 Spring washer 8
98 RGS 10135 Spring washer 10
99 RGS 10134 Spring washer 19
100 RGS 11198 Seal 1
101 RGS 11199 Gasket 1
102 RGS 10427 Hose cover 1
103 RGS 10426 Hose spiral L= 180mm 1

  



3 4

8

59

2
6 1

7

ITEM PART NUMBER DESCRIPTION REMARKS QUA
1 944.260.406 Decall SP 2
2 933.260.402 Decall Rink 2
3 933.280.402 Safety decal 2
4 900.280.402 Safety decall manual 1
5 900.260.403 Logo Label 2
6 933.260.409 Decall 1205 2
7 444.803.100 Toolbox Complete 1
8 911.340.410 Safety decall noise 1
9 933.260.432 Safety label hopper 2

Redexim CodePageRink 1205SP 03 2107

®

133PR003-PP03



   

 

Redexim        Rink 1205SP                Page 04         Code 2107
 
Optional: Additional weight kit 
 
 
 

ITEM PART NO DESCRIPTION REMARKS QUA
1 RGS 17185 Weight plate 4
2 900.260.403 Decall Redexim 2
3 933.260.402 Decall Rink 2
4 802.100.500 Bolt M10x50 4
5 826.100.100 Nut M10 4
6 866.100.020 Spring washer M10 4
   
 RGS 17203 Weight kit 

 

2

1

5

4

3

6


